450 XC ATV 2010 <2010><8401JQ>

FRONT-END
7244
© R 56
® OLI ® @O
® @
&> 0 ((u ad o= g@
@ OB ®
® e O @ .6 A @ @
. " @) Pl
= A= o @ . @ D 2 @
o & X i)
‘® i
©3)
oA .
@ . 4] ©) - ®
' G =2
@ O/ 3 @
@ = ©
® ® ®
‘9@ o
' oo @
@~ —— 60 @ s
: @ 2¢
" o
& gr 56 ' ®
e e (Y
000 L
0" AN N
a W G,
® o0 @ b
» ® @ - /:1@§‘~- D
o S r',}:\o\"» . T €
l’\\i: g 4 ” -
®p "
@‘::.Cj ‘l@.
Pos Part Number Description Additional Text Quantity
1* 83061006100 WHEEL FRONT CARRIER R/S CPL. 1.00
2* 83061005100 WHEEL FRONT CARRIER L/S CPL. 1.00
3 0982101253 SELF LOCK.NUT M10X1,25 6.00
4 83061005025 SELF LOCK.NUT M12X1,5 2.00
6 83061010044 TRACK RODS CPL. 2.00
7 83061001050 BALL HEAD M10X1,25 2.00
8 83061003044 A-ARM TOP R/S XC CPL. 1.00
9 83061001044 A-ARM TOP L/S XC CPL. 1.00
10 0471320150 CIRCLIP DIN0471-32X1,5 2.00
11 83061001025 SPACER BUSHING F. BALLJOINT 8.00
12 83061001051 SWIVEL HEAD 4.00
13 0936120123 HEXAGON NUT DIN 936 M12x1,25 4.00
14 0023100523 COLLAR SCREW M10X52 TX 4.00
15 83061004044 A-ARM DOWN R/S XC CPL. 1.00




16 83061002044 A-ARM DOWN L/S XC CPL. 1.00
17 0471350150 CIRCLIP DIN0741-35X1,5 2.00
18 83061002050 BALL HEAD M12X1,5 2.00
19 83061034000 BUCKET F. SHAFT SEAL RING 8.00
20 0023100703 COLLAR SCREW M10X70 TX 4.00
21 0760172660 SHAFT SEAL RING 17X26X6 8.00
22 83061015000 STOP DISK 15,2X25X1 MM 4.00
23 83061079000 NEEDLE BEARING HMK 1515 8.00
24 83061032000 BUSHING SLEEVE F. A/ARM 4.00
25* 83061010002 BALL HEAD TRACK RODS RIGHT 2.00
26* 83061010004 NUT RIGHT 2.00
27 83061010001 BALL HEAD TRACK RODS LEFT 2.00
28* 83061010003 NUT LEFT 2.00
96 00050010011 TRACK ROD KIT CPL. ATV 0.00
97 00050010008 BALL JOINT KIT LOWER ATV 0.00
98 00050010009 BALL JOINT KIT UPPER ATV 0.00
99 00050010010 UPPER A ARM SWIVEL HEAD KIT 0.00

* = New part




